
ffiASTfR lllUSTRATf D PARTS LIST 

The policy of McCulloch Car po rat ion i::; one ol 
continual improvement in design, 111anulartu1·ing 

•d engineering advanc-ement wherever pos::;iblc 
to assure still finer two-cyl'le powe 1· tools. 
••~nee, specifications, equipment , colors, de~ign 
:a .. J manufacturer's suggested list price ::; are 
subject to change without notic-e and McCulloch 
Corporation reserves the right to make surh 
changes without prior notiiicalion or obligation 
to back!it or supply back!it components fur units 
previously shipped from the facton·. 

MACS-lOA 
.. Chain Saw 

For cancelled and superseded parts lists, 
see page 5 

April 1971 

· CONTENTS · 

Page 
Figure 1. General .....•..•.•.••• 2 

Figure 2. Clutch Guard Assembly .... 6 

Figure 3. Fuel Tank Assembly ... . . . 6 

Figure 4. Carburetor Assembly 8 

Figure 5. Carburetor Assembly 10 

Figure 6. Powerhead Assembly 12 

This Master Illustrated Parts List gives the name, number and interchangeability 
between engines, of service and replacement parts which were used on or are 

presently for all MAC 5- I 0A chain saws manufactured to date. 

Information about the Li st and how to use it wi II be found on the back cover, 
Read the information before you start to use the L i st, 

IE McCULLOCH • 

© U . S. A . 19 71 • M CCUL.L.OCH CO R POR A TIO N 85763 



MAC 5-l0A 

~ 12 
.... 

.. ~ 11 

<_~-9 ~-10 

8 

2 • eneral Figure 1 G 



I Item 
No. 

1 
2 
3 
4 
5 
6 
7 
8 
9 

10 

11 

12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 
24 
25 
26 
27 
28 

29 

30 
31 

32 
33 
34 
35 
36 
37 
38 
39 
40 
41 
42 
43 
44 
45 
46 
47 
48 

Part 
Number 

110454 
100440 

64325 
102761 
100352 
61678 
101326 
105187 
102130 
100004 
100153 
63484 
84269 
103746 
67148 
64583 
66384 
67233 
67149 
68837 
67112 
64857 
65473 
65370 
61692 
110330 
103879 
65750 
66597 
65720 
66290 
66665 
65463 
67386 
68520 
62978 
105348 
110264 
83521 
55615 
68531 
68533 
63041 
63040 
65671 
110402 
69686 
63288 
69345 
64848 
63932 

FIGURE 1. GENERAL 

Letter 

Serial 
Numbers 

Description 

MAC 5-~0A Usable On Code 

A 

Without 
Prefix 

B 

Prefixed 
1-

C 

Prefixed 
10-

Nul - Hex 6 1 16-24 . . ... . ...... . . .. .. .... . . .. .. .. . 
Washer - 5 16 . . .............. . ................. . 
Clutch Guard & Starter Assy (See Fi1,.'Ure 2) .... ... . . 
Bar & Chain Assys . .. . ... . ... .. ... ..... ...... ... . 
Plate - Bar protecto1· ... . ....................... . 
Screw - Hex hd 10-24 x 7 8 ...................... . 
Washer - • l O ••......•• • ••......•••••••.•..•••••• 
Plug - Nut retainer ... . .... .. .... .... . .. . . ... ... . 
Nut - Hex 10-24 ................................ . 
Screw - Skt hd 1 '4-20 x 1-1 / 8 .. . . . ............... . 
Screw - Hex hd 1 14-20 x 1-1 / 2 . .. ........ ...... .. . 
Washer - 1, 4 . ................ ... ..... .. ... ..... . 
Lockwasher - 1/ 4 ............ . ... ... ........... . . 
Clamp .... . . ..... . .... ... . . . ....... ........... . . 
Frame & Grip Assy .. ...... ... . .... . ............ . 
Nut - Hex 3, 8-24 . .. .. . .. .... .... ... .. .. ... . ..... . 
Clutch Assy . .... . ..... . .. .. . ........... . . . ... .. . 

Retainer - Clutch sprinl! ................ . ... . 
Sprinl! - Clute h ....... .. ... .... ....... ...... . 
Shoe - Clutch ............................ .. . 
Rotor Assy - Clutch .................. . ...... . 

Sprinl! - Pawl ......... . ..... . . . . . ...... . 
Rivet - Pawl . .. ............... .. ........ . 
Pawl - Starter ...... ............ ... ..... . 
Washer - Special ....................... . 

Kit - Sprocket & Drum Assy ......... ... .... ..... . 
Sh:m - Sprocket . ... .. .......... . . .......... . 

Bearing; - Sprocket .... .. .................. .. .... . 
Key - \Voodruff ................. . ............... . 
Cover Assy - Air cleaner . ... ................... . 
Cover Assy - Air cleaner . .. ............. ..... .. . 

Nut - Cover . . .. ..... . ....... . .. ............ . 
Nut - Cover . .. . . ....... ... ................. . 
Spacer - Nut ............................... . 

Nameplate ..................................... . 
Nam~plate . .................................... . 
Filter - Air ........................... . ........ . 
Screw - Special . .......... . . .... ..... .......... . 
Screw - Hex hd 10-24 x I / 2 (SEMS) . ...... ........ . 
Washer - • 10 . . ...... . ... .. ...............•.... . . 
Kit - Fan housing . .............................. . 

Guard - Flywheel . ..... ......... . ....... .... . 
Cap Assy - Fuel ......... ........... . . ... .. ... . . . 

PlU!! ... . ......... .. ............ ........ . ... . 
Valve .......... . .......................... . 
Spring . ... .. ............................... . 
Gasket . .. .. . . ....................... .. .. .. . 

Screw - Oval hd 12-24 x 2-3,'8 ...... .. ..... . ...... . 
Spacer - Cover ......... . ......... .... . .... ... .. . 
Cover - Fuel tank . ............................. . 

.. Gasket - Cover ............. .' ....... .... ... . ... . . 
Hose Assy - Fuel ....... . .... . .. ... .. ........... . 

Filter - Fuel ... .. .... ....... .... .... .. ..... . 

Th is li st is contir,oed on ~ext page 

MAC 5- lOA 

Units 
Per Assy 

2 
2 

2 
2 
2 
l 
2 
1 
1 
1 
1 
l 
I 
l 
l 
2 
2 
2 
l 
2 
2 
2 
2 
1 
2 
1 
l 
1 
1 
1 
l 
l 
1 
1 
l 
3 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
l 
l 

Usable 
On Code 

All 
All 
All 
All 
All 
All 
All 
All 
All 
A 

B.C 
A 

B,C 
B.C 
All 
All 
All 
All 
All 
All 
All 
All 
All 
All 
All 
All 
All 
All 
All 
A.D 

C 
A.D 

C 
C 

A.B 
C 

All 
All 
C 
C 

All 
All 
All 
All 
All 
All 
All 
All 
All 
All 
All 
All 
All 

3 



MAC 5-l0A 
FIGURE 1, GENERAL (Continued) 

Item Part Units Usabl• 
No. Number Description Per Assy On Cod, 

49 10044(> . Washer .. .. . . .............................. . 1 All 
50 110551 Screw - Hex hd 10-24 x 2-1 / 8 ............ . ....... . 2 A,B 
51 64856 Washer - Special . ... ..... . .............. .. .. . .. . 2 A,B 
52 68203 Washer - Special . . ........ ...... ............... . 2 A,B 
53 65726 Sleeve - Insulator ......... .... .................. . 2 A,B 
54 Carburetor Assy (See Figure 4) ...... . ........... . A.B 
55 65758 Rod - Primer .................................. . 1 A,B 
56 65739 Gasket - Carburetor ...... .. .................... . 2 A,B 
57 66232 Insulator - Carburetor ..... .. ................... . 1 A,B 
58 110553 Screw - Hex hd 10-24 x 1-3/ 8 .................... . 2 C 
59 67062 Seal - Aircleaner . ....................... . ......• 1 C 
60 66681 Bracket - Air cleaner cover . .... ................ . 1 C 
61 Carburetor Assy (See Figure 5) .................. . C 
62 68132 Gasket - Carburetor ...... . .... .. ....... .. ...... . 1 C 
63 84078 Insulator - Carburetor .. ... ..................... . 1 C 
64 68131 Gasket - Insulator . ... .. ... . . ............ . ...... . 1 C 
65 110553 Screw - Hex hd 10-24 x 1-3/ 8 .. .. ................ . 2 C 
66 68582 Lockplate ................... .. ................. . 1 C 
67 100003 Washer - #10 .. .... ............................. . 2 C 
68 66189 Sleeve .. . ...................... .. ......... ... . . . 2 C 
69 110516 Screw - Hex hd 10-24 x 1-1/ 8 .................... . 1 All 
70 63475 Lockplate . ... ....... .... .............. .. ....... . 1 All 
71 64856 Washer - Special . ... .... . ....................... . 1 All 
72 110353 Screw - Oval hd 10-24 x 3/ 8 .......... ..... ...... . 1 All 
73 Fuel Tank Assy (See Figure 3) . .......... .. ...... . All 
74 64852 Gasket - Fuel tank ..............................• 1 A,B 

84082 Gasket - Fuel tank .. ... ...................... .. . . 1 C 
75 63258A Insulator - Fuel tank ... . ................. .. ..... . 1 A,B 

66661 Insulator - Fuel tank .. .. ........................ . 1 C 
76 68129 Gasket - Insulator ......................... . .... . 1 A.B 

84082 Gasket - Insulator ...... .... .................... . 1 C 
77 102388 Screw - Hex hd 10-24 x 5/ 8 .................. .. .. . 1 All 
78 69890 Lockplate ...................................... . 1 All 
79 85007 Brace - Handle ................................. . 1 All 

68191 Kit - Spark arrester .................. . ......... . 1 All 
80 104560 Screw - Skt hd 10-24 x 1-1/ 2 ................ . 2 All 
81 65532 Cover & Valve Assy ... . ..................... . 1 All 
82 110472 Screw - Skt hd 8-32 x 5/ 16 ..... . ......... . 2 All 
83 84780 Stop - Reed . .... ... . .................. . 1 All 
84 84779 Valve - Reed ........................... . 1 All 
85 84776 Screw - Special .... ....... .... .. ............ . 1 All 
86 110529 Screw - Hex hd 10-24 x 1/ 2 .................. . 1 All 
87 67922 Lockplate .................................. . 1 All 
88 83106 Body & Duct Assy ........................... . 1 All 
89 68187 Screw - Special ..................... . .. . 1 All 
90 68149 Gasket - Spark arrester ..................... . 1 All 
91 63993 Insulator - Shroud .................. ... ......... . 2 A,B 

68581 Insulator - Shroud ......... . ................. ... . 2 C 
92 67910 Shroud ...... . ......... . .................... .. . . 1 All 
93 Powerhead Assy (See Figure 6) ..•................. All 

4 



MAC 5- lOA 

SERVICE SPECIFICATIONS 

Spark Plug Gap --------------------------------- 0.025 in. 
Lamination Gap-- -------- ----- ---·------- 0.010 to 0.015 in. 
Breaker Point Gap ------------------------------ 0.018 in. 
Torque Values 

Flywheel Nut ------------- - --- 240 to 300 inch-pounds. 
Clutch Nut-------------------- 160 to 170 inch-pounds. 
Connecting Rod Screws-------- 65 to 70 inch-pounds. 

Master Illustrated Parts List. P / N 85763 supersedes and C'anc-els 
all previous lists issued for the MAC 5- l0A saw . Discard the 
following lists: 

IPL 65663 and 
Parts List Sheet 66101 covering saws havi ng serial numbers without prefix 
Parts List Shee t 66516 covering saws having serial numbers prefixed 1-
Parts List Shee t 67405 covering saws having serial numbers prefixed 10-

5 



MAC 5- 10A 

.---1 

8 

(,, /4 n''"-~o 
V ✓-

, -

3 / 

ill 
\ 5 

·-

11 17 

12 

Fi!-,'Ul'l' 2. Clutch Gua1·d ancl St.1rtt•r As:•wmhl\· 

Figure 3. Fuel Tank Assembly 

6 



Item 
No. 

1 
2 
3 
4 
5 
6 
7 
8 
9 

10 
11 
12 
13 
14 
15 
16 
17 

Item 
No. 

1 

2 
3 
4 

5 
6 
7 
8 
!) 

10 
11 
12 
13 
14 
15 
16 
17 
18 
19 

20 
21 
22 
23 
24 
25 
26 
27 
28 
29 
30 

FIGURE 2. 
MAC 5- lOA 

CLUTCH GUARD ASSEMBLY 

Part 
Number 

83850 
102144 
102067 
110387 
61705 
110264 
67205 
63985 
63986 
83651 
110470 
62191A 
62190A 
69964 
68626 
63987 
61635A 
83569 

Part 
Number 

66649 
84183 
64872 
105673 
66194 
68517 
64871 
67989 
110378 
65734 
67224 
110537 
105249 
6462 1 
64721 
69687 
69811 
l 104Ci9 
65873 
67210 
66156 
68170 
67355 
68102 
110512 
67363 
110509 
68101 
110512 
67363 
110509 
67292 
67271 

Description 

Clutch Guard Assy .......... . .. . . . . . · . ... .. ....... . 
Screw - Bar adjusting . ...................... . 
Nut - Hex 10-24 . ..... .... ...... .. . . . . . ..... . 
Washer - Wavey . . ...... . . . ....... .... .... . . . 
Nut - Bar adjusting ..... ..... ... ........... . . 
Washer - »10 . . ...... . .. . ... . .. .... . .... . . . . . 
Retainer - Shield ....... ........ ..... .... . . . . 
Shield - Dust . .. ......... .. ..... . . .. ........ . 
Washer - Thrust ............ . ..... . ... . ..... . 
Drum - Starter ... . ..... .. ..... ..... .. .. .. .. . 
Rivet - Rope ...................... .. .... .. . . 
Insert - Handle ............ , . . .. . .. ......... . 
Handle - Starter ... ... .. . .... .. ........... .. . 
Rope - Starter . . . ............... . ... . .. . ... . 
Spring - Rewind ............................ . 
Shield - Spring ... . .. . .. . .. ... .. .. ..... ..... . 
Bushing - Nyliner .. ... ... .. .. . .. . ... . ....... . 
Guard - Clutch .. .......... .... . ....... ..... . 

MAC 5-l0A Usable On Code 

Letter A B C 

Serial Without Pre fixed Prefixed 
Numbers Prefix 1- 10-

Units 
Per Assy 

1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
I 
I 
1 

FIGURE 3. FUEL TANK ASSEMBLY 

Oescripliou 

Fuel Tank Assy . . ..... .. ............... . ....... . 
Fuel Tank Assy . .... . . . .. ........ . .. .•.. ... . .... 
Grip - Handle .......... ................... .. .. . . 
Pin - Roll 3/ 32 x 9 , 16 . .................. . ...... . 
Button - Primer ... .. .. . ........................ . 
Button - Cho ke . .............. . ..... . ... ........ . 
Button & Rud Ass~, - Oiler ... .. . ................. . 
Seal - Throttle rucl . . . .. . ............. . ... ....... . 
Pin - Roll 3 16 x 15 16 . . . ................ . ..... .. 
Spring - Thrntl le r elun1 
Tri~ger . . .. .... ............... . ......... .. . .. . . 
Screw - Fil hcl 8-36 x 1 2 .. ........... . .......... . 
Screw - Rd hd R-32 x 3 8 (SEMSl . ... . . ........... . 
Shield - Oral'ket ................. ........... .... . 
BrnC'ke l - Lever ............ ...... . . . ........ ... . 
Spring - Val ve ..........................•........ 
Le1·er Assy - D'P . ... ... . ............. . ....... . . 
SC'rew - Pan hcl 8-32 x 5 16 s t . ................. . 
Wire Assy - Swp sw itch .... ........... ....... ... . 
Sulton Assy - Con11·ol .................... . ...... . 
Roel - Throttl e> ........... ..... .. ........... .... . 
Rud - Throtllc> ....... . ................ . ... .. .. . . 
Ruel - Choke> ........ .. ............. ... .. . .. . .. . . . 
Extension Assy - 1:-Ii!(·h speed ue dlt' .. . ..... ..... . . . 

IHn~ - Rt>laining .... ... ..... . .. . ............ . 
Spring ..... .................. ....... .. ..... . 
Pin - Gruove> . .... . . .. ............... . ...... . 

Extension Assy - Idle needle . .. ......... . . .. ... . . . 

Units 
P e r /\ssy 

1 
1 
2 
1 
1 
I 
1 
I 
1 
1 
I 
2 

Rini{ - R e1a ining . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1 
Spring . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1 
Pin - Groo\'e . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . l 

\Vashe r - Special . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2 
Screw - Idl e adjustment . . . . . . . . . . • . . . . . . . . . . . . . . . 1 

Usable 
On Code 

All 
All 
All 
All 
All 
All 
All 
All 
All 
All 
All 
All 
All 
All 
All 
All 
All 
All 

Usable 
On C1Jcll! 

A.n 
C 

All 
,\ II 
A.n 

C 
,\ 11 
,\ 11 
:\II 
,\ I I 
.·\ 11 
(" 

.\I I 
:\II 
,\ 11 
,\ 11 
All 
,\JI 
,\1 1 
:\I I 
:\.B 

C 
C 
C 
C 
C 
C 
C' 

C' 
C 
C 
C 

7 



MAC 5- lOA 

8 

20 

19~ 

~-:Ji 
1/ ~ 

"" 

< 

G 

Figure 4. Carburetor Assembly 



Item 
No. 

l 
2 
3 
4 
5 
6 
7 
8 
9 

10 
l l 
12 
13 
14 
15 
16 
17 
111 
19 
20 
21 
22 
23 
24 
25 
26 
27 
28 
29 
30 
31 
32 
33 
34 
35 
36 
37 
38 
39 
40 
41 

FIGURE 4. 
MAC 5- lOA 

CARBURETOR ASSEMBLY 

Part 
Number Description 

Unit 
Per Assy 

Usable 
On Code 

66511 
101289 
65859 
65677 
65617 
105617 
66552 
66551 
110483 
104245 
62939A 
103934 
62938 
62343A 
104814 
62290A 
65431 
6229\A 
62975 
110397 
66507 
65608 
104728 
110337 
62310 
62923A 
63038 
556908 
63041 
65868 
66153 
61151 
65445 
104001 
66512 
59796 
65724 
66158 
66569 
62288A 
62368 
67062 

Letler 

Serial 
umbers 

MAC 5- l0A Usable On Code 

A 

Without 
Prefix 

B 

Prefixed 
1 -

C 

P rl'liXl'd 
10-

Carbureto r Assy (l\kCullul'h Double eeclll') ....... . 
Rin!-( - Retainin!-( .......... .. ...... . ......... . 
Sprin!-( - Plull!;!l'r .... . . .... . .. ............... . 
Retainer - Plug ................. .. ... ...... . . 
Plt1!-( - Pl"imer .......•. . . ............. . ...... 
"O" Ring .. . ....... . . . ..... ................. . 
Plun!;!er - Prime r ........................... . 
"O" Rill !;! .... . ........................... ... . 
Sl' rl'w - Long- lot'king . .. . .................... . 
Pin - Ro ll .062 x I 2 ........................ . 
Spring- - !di ~ovcrnor .. . .... . .............. . 
SC'rew - Rd hd 6- 32 x I 4 (SEMS) ....... . ...... . 
Clip - Thi-uttlc shaft ... ... ... . ...... ...... .. . 
Lever - Th r oll le . .. .......... ....... ........ . 
St· rc•w - Pan hcl 4-40 x I 4 ( "Et\lS ) ........ .... . 
Plate - Thrutlll' .......... .... .. ..... . ...... . 

l'Cclle - l\ll'tl'ring .................•.......... 
Shafi As y • Thruttll' .............. . ... , .. . .. . 
Swivel - t•Pcll t• .......... .... .... • ...... .... 
Sl'l'C'W - Pan hd 8 - 32 x 7 16 (SE:\ISJ ........... . 
Plate - Carbun•tur basl" .......... . ......... . 
Diaphragm Ass~ - Pump 
SC' rt>\\' - Bind hcl 6-32 x I 4 
Pin - lnll•t len•r ............................ . 
Le,·t• r - Inlet . ............................... . 
Spring - Inlet ll' Vt'r .......................... . 
Valvl• - In let lll'edll• .............. : .......... . 
Sl"al - Capillarv ............................ . 
Valve - Prinll'r . . . . . . . . . . . . . . . . . . . . . . . . . . . .. 
SC't - Ball and St'at .......................... . 

Scat ................................... . 
Ball ................ . . ..... .... ........ . 

Ne<•cllC' - !\lain ful'l ...................... .... . 
"'O" Ring ....... . ......... ... ............... . 
Budy Assv - Carburl'tor .................... . 

"()°" flin ,! ............................... . 
Stud - Car bu r C'tn r ....................... . 
Orifit·t• - Air ........................... . 
Orifit·C' - Fue l .. . ........ .. ............. . 
Bushing - Throttll' shaft . ................ . 
Bus hin!.!. - Throtllc shaft ..... .... .. ...... . 

Seal - Carburl'lllr ·tud .............. . ........... . 

McCULLOCH DOU0LE NEEDLE CARBURETOR AO.JUSTl\lEf\T 

I 
I 
2 

I 
4 
I 
I 

A.O 
A.O 
A.B 
A.B 
A.B 
A.13 
A.B 
A.B 
A.f3 
A.[3 
A.fl 
A.[3 
A.11 
A.11 
A.B 
A .11 
,\.(3 

,\ ,13 

A.B 
A.B 
A.13 
A.B 
A.n 
A.13 
A.13 
A.B 
A.B 
,\ .13 
A.13 
,\ ,13 

A.O 
A.O 
A,() 
A.n 
A.B 
A.fl 
A .13 
A.B 
A.f3 
A.13 
A.O 
A.B 

J. Turn Lo Speed screw C'Ounl!' lTl1>t'kWIS!' until 1t 1111 )oll!.!,C' l' tllllt'ill'S stop ,lllcl hu111•rflv ,·an hi' 1·11111plPlt•cl C'lnSC'(I. 
2. Hold rtn~er a ,:alnst dosed hull<'rfll· and lurn Lu :\11:!> nl'l'tll1• 1"111drn1,;p 1111111 hut11•r1il ~1a1·1s 111 .. p1•11. Turn th!' 

needl<' cuunterl'luckwis<' tw11 and tlll<' half turns. • 
3. Hold rinl!er a~alnst d osed bullerfll· ancl turn Lo :-ip1•Nl s1·n•,1 dud,\\1s1• unlit hu11,•1til "'·""' IP 11p1•n. Turu 

the screw cluc-kw1se 11ll<' hall turn 111,,r(•. 
4. Turn Hi MLx needle l'lud,wiS(' u ntil n•si-.1a11t·1• 1s 1<'11. lh1•n turn lht• n1•1·dlt 1· .. u1111·1Tl,,..kw 1s1• 111 .. lull 1urns. 
5. Turn the Lo 1'-ILx needlt• lu ohl:1111 smo11lh rapid :u ·1·Pl1• r,1lin n ('\"('1'\ llllll' \lllhPUI l,llil'rtnc;. C'h1·1 k , .. ,. Sll11111th 

Idle for all J>oslllnns uf llu• s:I\\ ancl n•,tdJus l tll!' Lu :\11', np1•1lh ii nC'1·1•._s,11·,. 
6. Adjust. HI l\lix nl'Nllt• for n1axi111u111 JlU\1'<'1' undl'r luad. Turn tht• m•c•cllc• in 1111· l1•.iurr aucl oul fnr r11·h1•r mix­

ture. Do nut adjui-l the ne<•clll• fu r IC'a1w1· n11xturc• than nec-essan lo nhL1111 sn11><•lh. !'n•u runn1uc: und!'r a 
cuttin~ load. 

9 

• 



MAC 5-1 OA 

3 4 

11 

20 i 19 
18 

17 

Figure 5 . Carburet or Assembly 



Item 
:o. 

1 
2 
3 
4 
5 
6 
7 
8 
9 

10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 
24 
25 
26 
27 
28 
29 
30 

FIGURE 5 . 
MAC 5- lO t 

CARBUR ETOR A SSEMBLY 

Pa rt 
Number Desc r iplion 

Uni ts 
P c' r ,\ ssy 

l' ·.1 hie 
On C'nclt· 

67379 
67501 
83760 

*67495 
*67498 
*83114 
*47690 

67487 
6741:i9 
67486 
67490 
67488 

*100302 
*67504 
*67506 
•67505 
*67502 
70798 
83761 

•67499 
*67496 
•67500 
•67508 
*67509 
*67503 
*67491 

67483 
*71690 
*69506 

83758 
*67507 

*67482 
67481 

MAC 5- l0A Usable On Code 

Letter A B C 

Serial Without Prefixed Prefixed 
Numbers Prefix 1- 10-

Carburetor Assy (McCulloch SDC-2) .............. . 
Screw - Pump cover ... .... ....... . ......... . 
Cover - Pump . .............. ... .... . ....... . 
Gasket - Cover .. . . . . ...................... . 
Diaphragm - Check valve ................. . .. . 
Diaphragm - Fuel pump . .. .. .... ...... .. . ... . 
Screw - Plate .. ....... .. . . ..... . •.... .. ..... 
Plate - Throttle . . ... . ... . . .. . .... .......... . 
Clip - Shaft .. . ... .. ............... . .. . .. . .. . 
Shaft Assy - Throttle ...... ..... . .. .... .. .... . 
Plate - Choke .. ............ . . ..... .... ...... . 
Shaft Assy - Choke . .... . . ...... .... ...... ... . 
Ball - Choke friction ... . ........ . ........... . 
Spring • Choke .... .......... . ............... . 
Needle - High speed . . . . . . ...... . . . ......... . 
Needle - Idle ....... .... .. .... . ....... .. .... . 
Spring - Needle ..... . ....................... . 
Screw - Diaphrai;m cover ...... .. . ........... . 
Cover - Diaphrag m . .. . ... ... . . . .......... . . . 
Diaphragm - Metering ................. . .... . 
Gasket - Diaphrai;m ..... ............. .. . .. . . 
Screw - Lever pin ..... ..................... . 
Pin - Lever ....... . ... . ... ............. . . . . . 
Lever - Metering ........................... . 
Spring - Lever .... . .. .. . .. ................. . 
Valve - Needle . ... .. . . . .. ....... .... . .. . .. . . 
Body Assy - Carburetor ............ . ..... .. . 

Plug - 3/ 8 ... ................ ... .. ..... . 
Plug - 5/ 16 . . ......... .. ... . .... . . ... .. . 
Kit - Valve & Seat Assy . .. .. ... .... ..... . 
Screen - Fuel . .. . ...... ..... . . . . . ...... . 

Gasket Set 
Repair Kit 

*Indicates parts included in Repair Kil. P ,'N 67481 

McCULLOCH SDC - 2 CARBURETOR ADJUSTMENT 

1 
4 
I 
I 
1 
l 
3 
I 
l 
l 

l 
1 
1 
2 
4 
l 
l 
l 
I 
1 
1 
l 
l 
l 
l 
1 

1. Carefully turn both the high speed and idle needles clockwise until resistance is fell. then turn both needles 
counterclockwise one ruu turn. 

2. With engine warmed up, adjust the idle speed screw in or out until the engil'le idles just be low clutc h en~age­
ment speed. 

3. Adjust the idle mixture needle in or out (leaner o r richer) lo outain smooth. rapid acc eleration every time 
without falterin~. U necessary. readjust the idle speed screw. 

4. Adjust the high speed mixture needle for maximum power under load. Turn the needle in fo r leaner and out 
for richer mixture. Do not use any leane r sellinit than necessary to obtain smooth. even running when 
cutting wood. 

C 
C 
C 
C 
C 
C 
C 
C 

C 
C 
C 
(' 

C 
C 
C 
C 
C 
C 
C 
C 
C 
C 
C 
C 
C 
C 
C 
C 
C 
C 

11 



MAC 5- lOA 

12 

Figure 6 . Powerhead A ssembly 



Item 
No. 

1 
2 
3 
4 
5 
6 
7 
8 
9 

10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 
24 
25 
26 
27 
28 
29 
30 
31 
32 
33 
34 
35 
36 
37 
38 
39 
40 
41 
42 
43 
44 
45 
46 
47 
48 
49 
50 
51 
52 
53 

MAC 5- lOA 
FIG U R E 6. POWE RHEAD ASSEMBLY 

Part 
Number 

101391 
84681 
103879 
67057 
67056 
67054 
101965 
100003 
51253 
62741 
62819 
69344 
84972 
69966 
67127 
62932 
62926 
63432 
110349 
62362 
100298 
62365 
110346 
100934 
105976 
105249 
100080 
61650 
62363 
54184 
62361 
67051 
110623 
105976 
100955 
84156 
62262 
62266 
101056 
66687 
62230 
62909 
110291 
63072 
62116 
57129A 
101148 
621238 
51506 
110333 
62274 
83786 
60260A 

Desc ription 

MAC 5-l0A Usable On Code 

Leiter A B C 

Serial 
Numbers 

Without 
Prefix 

Prefixed 
1-

Prefixed 
10-

Nut - Hex 3 8-24 ..................... ........... . 
Flywheel Assy .. . .............................. . 
Key - Woodruff .................... .. ........... . 
Washer - Thrust ................ . . . ........ . ... . 
Seal .... .. ....... .... ......... ... .. . ... . .. . . . .. . 
Washer - Thrust ............................... . 
Screw - Fil hd 10-24 x 7, 8 (SEMS) ................ . 
Washer - uJ0 ..... . ............................. . 
Retainer - Coil .. . .................. . ........... . 
Laminatio n Assy . . .................... .. ...... .. . 
Wire Assy - Ground ..................... . ... . .. . 
Wire Assy - Pl'imary . . . . ......... . ............. . 
Coil & Terminal Assy .... . ...................... . 

Wire Assy - Spark plug- ......... .... . . .... .. . 
Sleeve ..... ... ... ... . .. .. ... . ......... . . 
Connector ............................. . 
Boot .. . . .. . ......... ... .. . . ..... ....... . 

Spark Plug - AC CS42T . .... . .................... . 
Screw - Rd hd 8-32 x 3 14 ........................ . 
Cover - Breaker box ............................ . 
Nut - Hex 6-32 ................................. . 
Spacer - Breaker screw ...................... . .. . 
Screw - Hex hd 6-32 x 3 14 ... :-: . ..... . ........... . 
Screw - Rd hd 8-32 x 3 8 .. .. .. .................. . 
Washer - 0 8 .... . .. . ................. ... . ... .. .. . 
Screw - Rd hd 8-32 x 3/ 8 (SEMS) ................. . 
Washer - • 8 . ... .. . ...... . . .............. .. . .. .. . 
Condenser ........ . ... ...... .. ...... ....... .. .. . 
Breaker Assy . . .. ... ... .. . . .... .. ......... .. .. . . 
Wiper - Cam ..... . ... . .. .... ... .... ... ........ . . 
Box - Breaker ...... . . ................ . .... ... . . 
Seal - Breaker box .... . ...... . ................. . 
Screw - Fil hd 8-32 x 1/ 2 .............. . ........ . 
Washer - #8 ...... . ...... ... . . .. . ............... . 
Nut - Hex 8-32 ...................... .. ..... . ... . 
Housing - Pump ................................ . 
Cap - Housing .................................. . 
Plun!;er - Pump ................................ . 
''O" Ring .. ..... ............. . ......... ....... .. . 
Spring - Plunger .... . . ...... .. . .. . .. ... ..... . ... . 
Gasket - Pump ....... . .... . . ... .... . ........... . 
Valve - Pump .................................. . 
Screw - Pan hd 10-24 x 2- 5/8 .............. ...... . 
Cover - Oil tank . .... .... .. .. . .. . ...... ..... .... . 
Gasket - Cover ........ ........ . ................ . 
Cap - Oil lank .................................. . 
·•o·• Ring ... ...... ... ............ ... . .. ....... . . 
Hose Assy - Oil ................................ . 

Screen - Oil ................................ . 
Screw - Oval hd 8-32 x 1/ 2 .......... . .. . .. ..... . . 
Gasket - Pulse pump .. ..... .. .. . ..... .......... . . 
Pump Assy - Pulse .... .... ............ ..... .. . . . 

Piston Assy - Pump ........................ . 

Units 
Per Assy 

1 
1 
1 
1 
1 
2 
2 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
2 
1 
1 
1 
1 
1 
1 
1 
1 
2 
2 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
3 
1 
1 
1 

usable 
On Code 

All 
All 
All 
C 
C 
C 

All 
All 
All 
All 
All 
All 
All 
All 
All 
All 
All 
All 
All 
All 
All 
All 
All 
All 
All 
All 
All 
All 
All 
.A II 
All 
C 

All 
All 
All 
All 
All 
All 
All 
All 
All 
All 
All 
All 
All 
All 
All 
All 
All 
All 
All 
All 
All 

13 



MAC 5-l0A 

14 

Item 
No. 

54 
55 
56 
57 
58 
59 
60 
61 
62 
63 
64 
65 
66 
67 
68 
69 
70 
71 
72 
73 
74 
75 
7 (j 
77 
78 
7'J 
80 
81 
82 
83 
84 
85 
86 
87 
88 

Part 
Number 

104001 
60263 
60937 
60259 

6!ill27 
11 86 
100 1 
63858 
106104 
62885A 
102809 
83787 
67354 
110288 
110618 
62105 
62842 
100010 
831 37 
62065 
65389 
69412 
63290 
103085 
65401 
61627A 
63225 
61618 
63464 
63429B 
110260 
104357 
63336 
63699 
63701 

FIGURE 6, POWERHEAD ASSEMBLY (Continued) 

Description 

"O"' Ring .... . ... .. .. ....................... . 
Ring - Pump piston .... ..... ........ ~ ....... . 
Washer - Teflon ..................... . . . . ... . 
Spring -· Piston ............................. . 
Sleeve - Adjustment . . ........ .... . ... .. .... . 
Screw - Hex hd 8-32 x 1 .................... . 
Nut - Hex 8-32 .... .. ...... . ................ . 
Cover - Oullet valve .................. ...... . 
"'O" Ring ................................... . 
Spring - Outlet valve .... .... .. . . .. .......... . 
Ball - Valve ................................ . 
Body Assy - Pump ......................... . 

Crankcase Assy ......... ..... ...... ..... ....... . 
Screw Assy ... ......... . .. ....... .......... . 
Screw Assy ................................ . 
Screw Assy - Sealing ... .... .. ........ .. .. ... . 

Washer - Sealing ....................... . 
Pin - Cotler ................................ . 
Valve Assy - DSP . . ..... .................... . 

Bolt - Bar mounting ...... ... . ................. . . 
Pin - Piston .... . .. .. . .......................... . 
P1s111n Assy .................................... . 

Ring Set - Piston ..... ...................... . 
Bearin~ - Needle .......... ... .. ............ . 

Connecting Rod Assy .. . . ........................ . 
Screw - Ski hd special ........ .... ........... . 
Roller - Needle (set of 20) . . ................. . 

Seal - Oil . . . .. . ............................... . 
Rini,! - Snap ....................... ............. . 
Bearin!,! - Ball ....... .... .... ................... . 
Seal - Oil .. .. .. . ...... ... . ... ..... ............. . 
Bearing - Needle ............................... . 
C rankshafl . ........ . ...... . .................... . 
Ring - Bearing insert ........................... . 
Insert - Bearing ................................ . 

Part 
Number 

69413 
63291 
103512 
69414 
63292 
103512 
63341A 
69058 
69191 
65712 
63097 
65778 
62827 
63746 
83434 
63084 

ACCESSORIES 

Desc ri pl ion 

Pislllll Assy - 0.020 in. oversi£e 
Ring Set - Piston 0 .020 in. oversize 
Bearing - Needle (2) 

Piston Assy - 0 .030 in. oversize 
Ring Set - Piston 0 .030 in. oversize 
Bearing - eedle (2) 

Kit - Spike 
Kit - Wrap-around frame 
Kil - Pressure test adaptor 
Guide - Timing 
Spark Plug - AC CS 45 T 
Spark Plug - AC CS 41 T 
Wrench - Combination 
Screnth 
Owner's Manual 
Shop Manual 

Units Usable I 
Per Assy On Code 

1 All 
1 All 
1 All 
1 All 
1 All 
1 All 
1 All 
1 All 
1 All 
1 All 
1 All 
1 All 
1 All 
2 All 
1 All 
4 All 
4 All 
1 All 
1 All 
2 All 
1 All 
1 All 
1 All 
2 All 
1 All 
2 All 
1 All 
1 All 
1 All 
1 All 
1 All 
1 All 
1 All 
1 All 
1 All 



40: l TWO-CYCLE i 6 oz . <',ln 
""TOR OIL ~ .._,. 6- paek 't1 16 ox . can 
. ,ecliwPs !:in1okt•, ~ 6- pack 
carl,on and e11g i11 C' wear . 1 qt. bc,ttlc 

178%0 
na96 1 
4,8963 
178064 
;i 110626 

CHAIN, BAR AND 
SPROCKET OIL ~ ~;., lql. bot1le 

peciallv d signed for 1~h 
:/110631 

4110032 extra Juhne.u ion of bars ~ f Case uf 24 
c1nd chain::. . 

BAR GUARDS ------
Protect bar and ~hain 
fr om acciclenlc1J 
damage . 

A B (A) for wide bars 456927 
Black PulyYiny lchor ide 

(B) narrow bars #64930 

I • ■ I ■ l;t ■ I ■ lC) MAC 10 - 16, 20" 11 66544 
C D 

Rigid Ye llow Plastic (D) P M6 - 12, 16'' -1183 124 

LOCQUIC AND 
Prime r . Cleans, 
degreases, and 
accelerates curing. 

"'-1/ 2 oz. spray can. 
#69794 

SPRAY PAINT 

Black 

12 oz . can # 103503 
Case of 12 #103400 

~~'-' 

LOCTITE 

. 

Sealant, bonding 
agent 

10cc piastic 
bottle 

# 67537 

Ye llow 

12 oz . can #102449 
Case of 12 ff 1024 64 

S 1 
,.., ✓i, 100' spool 

STARTER ROPE[j 
o id, braided nylon . _ 

11
b 

:-.._ =)''OJ # 36825 

CHAIN SHARPENING T OOLS 

1McCULLOCH FILES 1 . ,,,u ,t1 • · 
l '.l:! I ,111,d •• 
Jl1 ,"1 " 1111d e 
: ·u·· 1,,,1:,d e 
1 ·l .. !''llllHI I ' , . , 

H,:l;\:::1••t111d •1•1'•'·1= 
ti·· 1 l.1t .~.11 vt \ 'e I e • 1• e 

FILE GUIDE & FILE . ; -- ; 
--~ . ,... ,n-;, ,o 1, 1 w· r,,und) • 

•hll\J",11 1- J~·· r11u:1dl 
l:\ b•• lt11lch '.l I ti • • u1tl l ·l .. r ,uml) 

DEPTH GAUGE TOOL S 
! l ' 

FILE·N-JOINT 

~~~ 

~~iG241 
1l64 l !J8 
IG-135 U 
•1 G7G88 
1G7 l,80 

I 

. u4;,- , UGLl.. e le e 

.03:i-.Ulil•·· •
1

. , . e 
.U·l~,-.0:10" e I 
. Ol ;)- .021/' e I 
. 02:1-. L13lJ" e e .• e e 

, • • I 

ASSUJ'l'S l'Ol'l'l' l'l 

lilrng anglt• . !wight. 

dilll3-I e e e e le 

.. BREAK ALL" 
CHAIN BREAKER.___._ 

1161753 
Instructions 

inc ludccl. Required when 
repairing chain. 

PRESSURE TEST TOOLS 

For leakage check 
of crankcase', 
fu el system . Basic uni t 

11 62849 

i.i 



Aj_McCULLDCH 
CORPORATION 

• MANUFACTURING • SALES • SERVICE 

McCULLOCH P.O. Box 92180, Los Angeles, CA 90009 Copyr ight - Mc Culloc h . 

CORPORATION 

FOR SERVICE-RELATED PROBLEMS, 

REPAIR OR MAINTENANCE 

TAKE YOUR UNIT TO THE NEAREST 

AUTHORIZED McCULLOCH SERVICING 

DEALER LISTED IN YOUR 

TELEPHONE DIRECTORY YELLOW A\GES. 

If additional assistance is required, call this toll-free hot-line: 

(800) 423-6302 - J 
Arizona residents call collect (602) 453-3661 

• 


